
Gauff 
__ lngenieure 

 
 
 
 
 

 

REPUBLIC OF KENYA 
MINISTRY OF ENVIRONMENT, WATER AND NATURAL 

RESOURCES 
 

RIFT VALLEY WATER SERVICES BOARD 
 

 
 
ITARE DAM WATER SUPPLY PROJECT 
 

  

 

 
 
 

Environmental and Social Impact 
Assessment (ESIA)   

 
 
 
 

 
 
 

 

H.P. GAUFF INGENIEURE GmbH & Co. KG - JBG 

Berner Strasse 45 
D-60437 Frankfurt am Main 
Germany 
Tel: +49-69-5 00 08-0 
Fax: +49-69-5 00 08-111 
E-mail: jbgnai@gauff.com 

East Church Road 
P.O. Box 49817 
00100 Nairobi 
Kenya 
Tel:  +254-20-4445288 
Fax: +254-20-4446124 

 

User
Typewritten text
DECEMBER 2015

User
Typewritten text
Study Report



Consultancy Services for the Engineering Design and Preparation 

of Tender Documents for Itare Dam Water Supply Project ESIA Project Report 
[...]
Description Alternative 1C Alternative 1D- Proposed



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-27

Length Alternative 1C = 111 km Alternative 1D = 113 km
Compensati
on

 No. of people affected is lower than for
Alternative 1A & 1B. Compensation will
be required along:

 Forest land – WTP to tunnel
 Few people after diverting from the A104

to the Ngata tank.

 Least no. of people affected. Compensation
will be required along:

 Forest land – WTP to Chepsir town
 Few people from tunnel end to reach A104

road

Off-take
points

 Provision to supply the 4 towns will be
made along the pipeline. An off-take will
be provided at Molo to supply Molo and
Elburgon town and another one along
the pipeline to supply Salgaa along the
way.

 Njoro town will be supplied from Ngata
reservoir.

 Provision to supply the 4 towns will be
made along the pipeline. An off-take will be
provided at Molo to supply Molo and
Elburgon town and another one along the
pipeline to supply Salgaa along the way.

 Njoro town will be supplied from Ngata
reservoir.

 Off-take tee will also be provided at
Chepsir, Kedowa and Chepseon towns for
envisaged

 future supply

Thus route 1D was most favored especially on environmental and socio-economic

grounds.

2.3.3 Design Alternatives
The Consultants explored the most economical design to arrive at the choices settled

on for various components. Various alternatives were considered during feasibility

studies as detailed in the 2012 Feasibility Study. The following Table 2-2 summarizes

the alternatives considered; the selected ones are in bold type.
Table 2-2: Summary of the Design Alternatives Considered

Project Component Alternative Considered (Selected alternative in Bold type)
Water Source Dam type  Roller compacted concrete dam

 Earth fill dam
 Rock fill asphalt concrete dam

Water Treatment plant
Flocculation &
Sedimentation

 Hydraulic Flocculators (Horizontal Flow Baffled
Channel Basins)

 Horizontal Flow Sedimentation Tanks
 Vertical Flow Sludge Blanket Sedimentation Tanks.
 Proprietary Designs e.g. Pulsator Clarifiers from

Degremont (France), PCI.
 Circular Centifloc Clarifiers with Mechanical Sludge

Scrappers
Filtration  Rapid Sand Filters

 Slow Sand Filters
 Pressure Filters

Disinfection  Ozonation
 Ultra-Violet Radiation
 On-Site Electrolytic Generation of Hypochlorite Solution
 Chlorination using Chlorine Gas or other Chlorine

Compounds

Raw Water Mains 
Treated Water Mains 



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-28

Pipeline route  Alternative A – Passing through Chepsir, Chepseon &
Kedowa towns (LVWSB jurisdiction area), - through 14.3
km tunnel – farmland & Rural roads to Njoro- Njoro
Nakuru road to Ngata.

 Alternative B – Passing through County bounder of
Nakuru & Kericho (in a forested area), - through 14.3 km
tunnel – farmland & Rural roads to Njoro-Njoro Nakuru
road to Ngata.

 Alternative C – Passing through County bounder of
Nakuru & Kericho (in a forested area), - through 14.3 km
tunnel – Along A104 road (Nakuru-Eldoret road), through
Salgaa market to Ngata

 Alternative D – Passing through Chepsir, Chepseon &
Kedowa towns (LVWSB jurisdiction area), - through
14.3 km tunnel – Along A104 road (Nakuru-Eldoret
road), through Salgaa market to Ngata

Transfer Tunnel 
Bulk Distribution and
Storage



2.3.4 Construction Techniques
The contractor will have to choose methods that least damage existing ecological

systems. The proposed project will be constructed using modern, locally and

internationally accepted materials to achieve public health, safety, security and

environmental aesthetic requirements. Locally sourced materials such as stones,

cement, sand, pipes and fittings that meet the Kenya Bureau of standards

requirements will be used. At the same time materials such as valves that will be

imported will meet the internationally accepted standards.

2.4 The Design of the Project

This includes a description of the design and activities that shall be undertaken during

the project construction, operation and decommissioning phases;

2.4.1 The Dam Embankment and the Reservoir
The dam considered under this study is a Rock Fill Asphalt Concrete Dam. The

planned crest elevation is 2420 m asl and is approximately 57 metres above the current

river channel. At that elevation, the embankment crest length is estimated to be about

470 metres. The general arrangement includes a spillway located on the right  bank of

the valley and a low level diversion tunnel 4m wide x 4m high set within the left bank

adjacent to the stream.

A tunnel will house the downstream release flow pipe and the off-take pipe for the raw

water. Most of the materials required to construct the dam will be available in the

immediate vicinity of the dam. The spillway cuts and identified borrow areas are will be

sourced from areas of low permeability required for the construction of the dam core.



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-29

Materials for embankment fill will be materials generally available within the reservoir

basin and adjacent locations. The most economical construction for the dam

embankment is one that will utilize the materials found within reasonable haulage. The

hard stone sites will provide the materials needed for the external shell as well as select

materials required for the filter zones, toe drainage zones and base gravel for rip-rap.

These materials have been tested and passed the required suitability tests.

Clean sand will be required for manufacture of concrete and for seepage control filter

layers within the embankment. The requirements are that the sand needs to be hard,

durable and able to withstand disintegration from mechanical or chemical weathering.

There are no sources of clean sand within the project site. Known possible sources in

the wider area include the following:

 Sondu – Arawo River – Katito - Sondu Road

 Katito - Kendu Bay Road –

Sand will be transported from these sites.

It is these characteristics of available materials that led to the choice of embankment

fill of ROCK FILL with an impervious membrane made of asphalt bitumen.

The proposed Itare dam and treatment works will sit on approximately 1000 acres of

land. The land had been earmarked for the dam development in the early 1980’s. Most

of the land belongs to the proponent, RVWSB, while the rest belongs to KFS and

individuals who were allocated the land in the Tinet / Kaongoi Settlement scheme. The

proponent is ready to acquire about 220 acres of the land not in its custody.

2.4.2 Proposed Dam Site Access and Relocation of Existing Access Road
It is proposed to upgrade the existing road from Sitoito Market to an all-weather road

i.e. gravel/ murram standard. The existing road heading to Ndoinet Forest Reserve will

be diverted to pass through a quarry as it is currently passing through the proposed

dam reservoir and it will be submerged in future.

2.4.3 Proposed Raw Water Pipeline
The raw water pipeline is designed to convey untreated water by gravity from the dam

reservoir to the treatment works nearly 1.8 km downstream of the dam. It is proposed

to abstract 105,000 m³/day (4,375 m³/h).



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-30

2.4.4 Hydro-Turbine Power Station
It is furthermore proposed to harness some of the water energy in the raw water

transmission pipeline by installing a hydro turbine before the entry/mixing chamber.

Based on a flow rate of 800 -1000 m³/h and a head of 20-30 m (which has been allowed

for in the hydraulic design of the pipeline) the hydro turbine could be supplying some

14 - 18 kW. This would be sufficient to power one backwash pump during the day and

the site/ building lighting at night. However, this proposal is still under consideration

and will be determined once the detail pipeline hydraulics and dam design are

undertaken.

2.4.5 Proposed Water Treatment Works
The proposed location for the new Itare Water Treatment Works is approximately 38

km South West of Molo Town, at Survey of Kenya Co-ordinates N 9950000, E 779600,

Arc 1960 Datum.

The site is approximately 2 km off the proposed Itare Dam location, on the downstream

side of the dam.

The proposed Itare Water Treatment Works, capacity 105,000 m3/d, will comprise the

following key units:

 Inlet and mixing works - Stilling Basin and Overflow Facilities, Vertical Flow Baffled

(over and under) to facilitate raw water mixing with chemicals.  Raw Water Flow

Measurement (900 V-notch).

 4 No. Hydraulic flocculators, Horizontal flow (around the end) baffle channel

basins, for Flocculation of raw water, with sufficient scour pipes to allow removal

of deposits.

 4 No. Horizontal Flow Rectangular Sedimentation Basins, each comprising inlet,

settlement and outlet zones.

 8 No. Rapid Gravity Sand Filters, each with a Filter Bed area of 13 m x 9 m (117

m2) including Filter Gallery and Filter Control Room

 Clear Water Contact Tank - Reinforced Concrete Tank, internal dimensions 25 m

x 25 m x 4 m high, Capacity 2,500 m3, to provide contact time of approximately 30

minutes to allow sufficient disinfection.

 Pump House & Air Blower Room with Pumps and Air Blowers for filter

backwashing.

 Back wash tank - Steel Elevated Tank Capacity 1000 m3. At sufficient elevation for

filter backwashing and to provide water for use within Treatment works area.

 4 No. Sludge Drying Beds, total surface area 2,400 m2



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-31

 Backwash Water Lagoons, with total storage volume of 6,100m3, and Backwash

Water Recirculation Pumps.

 Chemical Storage Building for Alum, Soda Ash, Polyelectrolyte and Hypochlorite -

floor area 900 m2 - to provide 3 months storage at the design throughput of 105,000

m3/d.

 Chemical Mixing and Dosing Building - floor area 530 m2, with Mixing Tanks,

Dosing Pumps and Associated Pipework for Alum, Soda Ash, Polyelectrolyte and

Hypochlorite.

 Gas Chlorination Building - floor area 256 m2, comprising of a Gas Chlorinators

Room and a  Chlorine Drum Store for 3 months storage at the design output of

105,000 m3/d

 Administration Building, total office floor area 700 m2, with Laboratory, staff room

for the treatment works operators & subordinate staff - incorporating Wash rooms

(wcs and Showers), Locker rooms, Tea Room & Kitchen.

 Workshop & Store - floor area 225 m2

 Generator  House  &  Switch  Room - floor  area 52  m2 incorporating

stand-by Generator Room, Fuel Store and Electrical Switchboard/Distribution

Panel Room.

 Gate House - floor Area 19m2 including a security office and a toilet.

 Ancillary works will include roads and parking, waste water disposal system, chain

link fence, electricity supply and 28 staff housing units.

The layout of the Treatment Works is planned in such a way that the operators can

move easily amongst the various components on paved footpaths. The Administration

Building to be located and positioned in such a way to allow the Works Manager and

Treatment Works Coordinator to have clear, unobstructed views of the other structures

in the Treatment Works.

The Chemical Storage Building, Chemical Mixing & Dosing Building, Gas Chlorination

House and Workshop/ Store are located to allow easy access for deliveries of

chemicals and other supplies.

Provision has been made in planning the Treatment Works Layout for future expansion

of the Works.

2.4.6 Proposed Water Supply to Kiptororo and Tinet Locations
It is proposed that a small water supply scheme be designed to supply residents in

Kiptororo and Tinet locations who reside near the dam site. The water supply scheme

should target to supply residents near the dam and treatment works. Various



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-32

alternatives will be considered and a suitable option of the scheme recommended for

construction.

It is proposed to supply the residents by pumping water from the treatment works to

an elevated tank at a suitable location. From the elevated tank water will be gravitated

to supply water kiosks at agreed locations where people can easily access.

Consultations will be done with the community and RVWSB to agree on the locations

of these water kiosks.

This scheme will keep to existing road reserve as much as possible and acquisitions

will be done when need arises but before construction starts.

2.4.7 Treated Water Pipeline
The treated water pipeline will be a 1.2 m diameter pipe. It will transmit water by gravity

from the clear water tank at the treatment works to the proposed Ngata reservoir site

in Nakuru. Part of the conduit will have to be laid within a tunnel through the Mau

Escarpment at a saddle between Molo and Londiani towns. It is proposed to convey a

minimum of 100,000 m³/day (4,375 m³/h) from WTP to the tunnel end.

The 38km starting at WTP traverses virgin forest land and will need an access road.

Along the road reserve on highways B1 and A104 there are utilities such as

telecommunication cables lain underground and overhead power lines for which the

relocation and/or proper handling will require substantial financial resources.

There pipeline crosses an oil pipeline as it turns off the A104 at Ngata.

2.4.8 Proposed Off-Take to the Existing Water Supply Facilities
It is proposed to provide several off-takes along the bulk transfer pipeline from the

treatment plant to Ngata Reservoir to supply Molo, Njoro, Elburgon and Salgaa towns.

The proposed off-takes will include an off-take tee and bulk meter chamber with all the

necessary fittings. The proposed off-takes will be sized to meet the proportioned

projected 2040 demand for the respective towns. This particular assignment doesn’t

include the transmission pipelines to the towns. Consequently this RAP will not cover

the mentioned towns.

2.4.9 Bulk Supply Transfer Tunnel
This will be a 14.3 km tunnel. The final cross-sectional dimensions will be determined

by working space and ventilation requirements.  A tentative design indicates a horse-

shoe type of tunnel with internal dimensions of 2.5m wide and 2.25m high.



Environmental and Social Impact Assessment Project Report December 2015

PRELIMINARY & DETAILED DESIGN OF ITARE DAM WATER SUPPLY PROJECT FOR RVWSB PAGE 2-33

The DN 1200 diameter pipe will be installed at the bottom of the tunnel with a coarse

sand cushion backfilling all around the pipe. Then a reinforced concrete cover plate of

100 mm thickness will be set on the cushion as the maintenance platform of the tunnel.

There won’t be need for land acquisition since the tunnel lies as deep as 200m from

the ground surface, hence activities of the owners of the land at ground level will not

be affected except at positions of access shafts. At locations of shafts the land will be

acquired from respective owners and be fenced off. These positions will be determined

when the contractor starts work since exact locations such facilities are dependent

upon the contractor’s approach to execution of work.

2.4.10 Bulk Storage
It is proposed to construct a 5,000 m³ tank at Ngata. There is 1 acre land available at

this location, however, more land will be required. It is also proposed to construct 4

No. additional tanks which will increase the existing storage capacity. It is proposed to

increase the existing storage capacity to about 30% of the daily production expected